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CERTIFICATE Tic

TG CERT

for the management system
according to 1ISO 9001:2008

The proof of the conforming application with the regulation was
furnished and in accordance with certification procedure it is certified

for the company

AT.P.S.rlL

Via dell'Industria, 3
| - 76121 Barletta (BT)

Scope

Design, manufacture and trading of plastic pipes,
fittings, dripping pipes and related accessories.

i . Valid until: 2018-06-21
Cerlificate Registration No.: TIC 15 100 63838 Valid from: 2015-08-22

Audit Report No.: 3330 28D5 JO Initial certification: 20068-06-22

This carification was conducied in accordance with the TIC audding and cerlificalion procedures and
is subject to reguler sunveiinnce sudits.

A Qﬁ%w{i W'V%}g Jona, 2016.05-28

TOV Thoringen e.v. 3 INGEN
Certification body for
syslame and parsonnal

e i AP0

Trap Gurnirt]. viliehy Sy b SRS B Sy i it ST TR, [
Levtrar oy oms TLH Thorogen ¢ i & BNkt bRy &« D070 bl s B0 241 2008« e hafungQiuee-Cu higds o



CERTIFICATE Tic

WD CERT

for the management system
according to ISO 14001:2004

The proof of the conforming application with the regulation was
furnished and in accordance with certification procedure it is cerified
for the company

A.T.P. Avanzate Tecnologie Plastiche S.r.l.

Via dell'Industria, 3
| - 76121 Barletta (BAT)

Scope

Design, manufacture and trading of plastic pipes,
fittings, dripping pipes and related accessories.

Valid untl; 2077-08=03

Cerificate Registration No.:  TIC 15 104 141238 Valld from: 2014-06-04

Audil Report No.: 3330 2F2U AD

This certification was conduciad In accordance with the TIC auditing and carification proceduras and
Is subject io reguler sinedllance audits.

./d 9 vt e / m@ Jana, 2014-08-04

TUV Thiringen a.\V.
Certification bady for
systems and parsonnal

THLIRINGEN

@ e

AlvpiEdrusgrrety
eSS o ey B

Tz marwd el Ipi: by Saearse? wind S

St B L g Sy T e pomgie o Broupn il s et £ o DuliT 048 b o el Snat AT AR o ] =T . Ta



CERTIFICATE NUMBER DaTE
1381 2354 58-FA 06 Qctober 2014

ABS TECHNICAL DFFICE

Genoa Eagineanng Admin

CERTIFICATE OF
DESIGN ASSESSMENT

This is to Certifv that a representative of this Bureau did, at the request of

AT.P. AVANZATE TECNOLOGIE PLASTICHE S.R.L, -
BARLETTA

assess design plans and data for the below listed product. This assessment is a representation by the
Burcau as to the degree of compliance the design exhibits with applicable sections of the Rules. This
assessment does not waive unit certification or classification procedures required by ABS Rules for
producis 1o be installed in ABS classed vessels or facihiies. This certificate, by itself, does not reflect
that the product is Type Approved. The scope and limitations of this assessment are detailed on the
pages attached 1o this certificate.

FRODUCT Thermoplastic Pipe, Fittings and Joints

foDEL TORO 25

Thiz Product Design Assessmaent | PDA) Certificuie 14-GEE236458-P DA, dated 06 0ct 2014 remaing volid wntil 050020019 o unnl
the Rules or specifications used In the assessment are revised (whichever ocoars fTrst)

This PO i intended for o product s be insalled on an ABRS clagsed vessel, MODLU ar faetlity wivieh is in existenoe of under coniragt
ot consniction on the dute of the ABS Rules or specifications wsed to evaliate the Prodec

Lsz of the Product on on ABS ¢latsed vessel, MODU or fcility which is contracied after the valwity dape of 1heABS Hules and
specifications wsed to evolusde the Product, will require re-evalusion of the PLXA

Use-of the Mroduct for mon ADS classed vesscls, MODLs o facilings is to be 1o oo agreement bebween the nianafadtarer ared amtesded
cliem.

"

AmErigan BUREAU BF SHIPPING
s

ke

Luco Trevisan
Engnaar

o .



DNV-GL

Certificate No:
TAK000007X

TYPE APPROVAL CERTIFICATE  Revision No:

1

This is to certify:
That the Plastic Pipes, Thermoplastic

with type designation(s)
TORO 25 EvO Pipes

Issued to

A.T.P. AVANZATE TECNOLOGIE PLASTICHE SRL
BARLETTA BA, Italy

is found to comply with

DNV GL rules for classification — Ships

DNV GL class programme CP-0072 - Type Approval of non-metallic materials - Thermoplastic
piping systems

Application :

For use in non-essential and essential systems for water with maximum allowable working
pressure from 10 bar up to 25 bar. Service temperature 0°C to 70°C (shorter periods up to
95°C). For installation according to DNV GL Rules and Manufacturer's Specifications. The
piping system is not tested w.r.t. Fire Endurance. The piping system is tested to Low Flame
Spread in accordance with ASTM D635-06 (accepted as an alternative to IMO Resolution
A.653(16)). (IMO Resolution A.753(18) adopted on 04-Nov-1993 as amended by Resolution
MSC.313(88) adopted on 26-Nov-2010, except fire endurance, flame spread, toxicity and
smoke generation test).

Product(s) approved by this certificate is/are accepted for installation on all vessels classed
by DNV GL.

This Certificate is valid until 2021-02-14.
Issued at Hgvik on 2016-02-15

for DNV GL
DNV GL local station: Genoa

Digitally Signed By: Strande, Martin
lfr Location: DNV GL Hovik, Norway

Approval Engineer: Gisle Hersvik Sining Dete: 2016:0219

Martin Strande
Head of Section

This Certificate is subject to terms and conditions overleaf. Any significant change in design or construction may render this Certificate invalid.
The validity date relates to the Type Approval Certificate and not to the approval of equipment/systems installed.

Form code: TA 1411a Revision: 2015-05 www.dnvgl.com Page 1 of 4
© DNV GL 2014. DNV GL and the Horizon Graphic are trademarks of L AS.



DNV-GL

Certificate No:
TAK000007Y

TYPE APPROVAL CERTIFICATE  Revision No:

1

This is to certify:
That the Plastic Pipes, Thermoplastic

with type designation(s)
TORO 25 FIBER EvO Pipes

Issued to

A.T.P. AVANZATE TECNOLOGIE PLASTICHE SRL
BARLETTA BA, Italy

is found to comply with

DNV GL rules for classification — Ships

DNV GL class programme CP-0072 - Type Approval of non-metallic materials - Thermoplastic
piping systems

Application :

For use in non-essential and essential systems for water with maximum allowable working
pressure from 10 bar up to 20 bar. Service temperature 0°C to 70°C (shorter periods up to
95°C). For installation according to DNV GL Rules and Manufacturer's Specifications. The
piping system is not tested w.r.t. Fire Endurance. The piping system is tested to Low Flame
Spread in accordance with ASTM D635-06 (accepted as an alternative to IMO Resolution
A.653(16)). (IMO Resolution A.753(18) adopted on 04-Nov-1993 as amended by Resolution
MSC.313(88) adopted on 26-Nov-2010, except fire endurance, flame spread, toxicity and
smoke generation test).

Product(s) approved by this certificate is/are accepted for installation on all vessels classed
by DNV GL.

This Certificate is valid until 2021-02-14.
Issued at Havik on 2016-02-15

for DNV GL
DNV GL local station: Genoa
Digitally Signed By: Strande, Martin
!‘r Location: DNV GL Hevik, Norway
Approval Engineer: Gisle Hersvik Signing Date: 2016.02-16

Martin Strande
Head of Section

This Certificate is subject to terms and conditions overleaf. Any significant change in design or construction may render this Certificate invalid.
The validity date relates to the Type Approval Certificate and not to the approval of equipment/systems installed.

Form code: TA 1411a Revision: 2015-05 www.dnvgl.com Page 1 of 4
© DNV GL 2014. DNV GL and the Horizon Graphic are trademarks of L AS.



DNV-GL

Certificate No:
TAKO00007W

TYPE APPROVAL CERTIFICATE  Revision No:

1

This is to certify:
That the Plastic Pipes, Thermoplastic

with type designation(s)
TORO 25 PP-R Pipes and Fittings

Issued to

A.T.P. AVANZATE TECNOLOGIE PLASTICHE SRL
BARLETTA BA, Italy

is found to comply with

DNV GL rules for classification — Ships

DNV GL class programme CP-0072 - Type Approval of non-metallic materials - Thermoplastic
piping systems

Application :

For use in non-essential and essential systems for water with maximum allowable working
pressure from 10 bar up to 20 bar. Service temperature 0°C to 70°C (shorter periods up to
950(C). For installation according to DNV GL Rules and Manufacturer's Specifications. The
piping system is not tested w.r.t. Fire Endurance. The piping system is tested to Low Flame
Spread in accordance with ASTM D635-06 (accepted as an alternative to IMO Resolution
A.653(16)). (IMO Resolution A.753(18) adopted on 04-Nov-1993 as amended by Resolution
MSC.313(88) adopted on 26-Nov-2010, except fire endurance, flame spread, toxicity and
smoke generation test).

Product(s) approved by this certificate is/are accepted for installation on all vessels classed
by DNV GL.

This Certificate is valid until 2021-02-14.
Issued at Hgvik on 2016-02-15

for DNV GL
DNV GL local station: Genoa

Digitally Signed By: Strande, Martin
fr Location: DNV GL Hovik, Norway

Approval Engineer: Gisle Hersvik S pa zieeEe

Martin Strande
Head of Section

This Certificate is subject to terms and conditions overleaf. Any significant change in design or construction may render this Certificate invalid.
The validity date relates to the Type Approval Certificate and not to the approval of equipment/systems installed.

Form code: TA 1411a Revision: 2015-05 www.dnvgl.com Page 1 of 4
© DNV GL 2014. DNV GL and the Horizon Graphic are trademarks of L AS.
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BUREAU VERITAS
Certification

O
¥
1 E

P

Certificaton of Conformity
Aaanded 10

A.T.P. AVANZATE TECNOLOGIE
PLASTICHE SRL

Ml OfTiee amd Chperainie B
Vigle dellIndustria, 3 - 76121 BARLETTA (BT)

Parern Venras Tealia Spcd - Industey Division cernfies thar the

lallevwcmng products
Paolypropylene fittings (PP)
Type Mato-ial Figure Symbal Cluss po from Dn o On
Soo Annayx
Hrmek

TORO 25°

Have been mudsted and Tound 1a be m acoordanee with the equoemens of this

EN IS0 15874-3:2013

Piasbcs piping systems far hot and cold water nstalistions Polypropylena (PP)— Pant 3 Fittings
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BUREAU VERITAS |

Cenification

Certification of Conformity

Mvasrded

A.T.P. AVANZATE TECNOLOGIE
PLASTICHE SRL

Head Oifice and Operative Site:
Viale dellIndustria, 3 - 76121 BARLETTA (BT)

Bureau Verras Itaba 5p.A- Industry Drvision cerafies that the
following products:

Brand:
TORO 25%

Have been sudited and found w be in sccordance with the requirements of the:

EN ISO 15874-2:2013
Plastcs piping systems for hol and cold water installalions Polypropylene (PP) - Pan 2 Pipes

Cieplicanon sseod = conheomuty tor BT - (8 ACCREINA Rev, 01 - Proversen per Faneroditsrmesan dogh Onsnn ofennt
ls eeetifbomnons & prodon senmn. GIOLP Busesu Yerit Rev, 17 - Regolsmenm gl per b ceniilicssione & confarms &
prodonn ¢ o SPH3TE Bor, M - Regole pariicnlin per J oonifcasecs: Bonsy Vients & fubs @ raccosdi in
polipropicns (PP per insalisriac s soqes cald o fecdds in confoniis” sl norse (LINT) BN 130 15874

Loz 08/04/12014
Kpiey daie o7maram T
The waldey of this Cornfeas » aubsees 10 0 sassn ool sarroiflanes el B sas e chorbed nn dhe dalling wsbul

acace et Beaton ussarctein i Fusther ciielon dans segendivg the scops ol tis covtificsic snd the sppholalin of wandands
sopammanis may be clissred by cremalsg, the dopermasion

L pwiaas

-_ﬁ:—-l-ﬂ-_-mlhﬂ
- i T

Piaric o Viezatua h-ﬁl!m.'l..--l-l-:hu Wi By, 15 - 33 Midann - TTALY




BUREAU VERITAS

Certification

Certfication of Conformity

Awearded o

A.T.P. AVANZATE TECNOLOGIE
PLASTICHE SRL

Head Office and Opesative Siae:
Visle dellindustria, 3 - 76121 BARLETTA (BT)

Burean Veritan [talia S.p.4. = Industry Dovisson centifies that the
following products
System Components.

sea corificates n® 04001, BO4D02

Brand:

TORO 25®

Have been audited and found 1o be in sccordance with the requirements of the:

EN ISD 15874-5:2013

Plastics piping systems for hot and cold waler instaliations Polypropylens (PP) —
Parl 5: Fiinass for purposae of tha sysiam

Certifirsiaon meued m comdarray io KT + 66 WOCRETNA Rew, 01 - Prescresen por Faoombtsnente dogh Onmoms aporanti
by eemficanone & prodoni/serne. GFOIP Burcss Vs - Regoismcmo genonle por b eemificuions & tonfmmid &
prodoms ¢ s ST 19874 Rogule pareolan per b cortificasions Barem Veris & rels ¢ rsccondl i poiseonilens (P17
peer imifalkurscera cie g ealkin v frodkls o eonfesmad alle nowme (LML B L0 L5874

lwosd on : DE04/2014
Piry date 070412017

The calalety o s cortlfemn i iulpnd 40§ Dot perockesl aurveilisnoe 5l 6 oo b cickal B b fellnsing welsns
o Lrahi Etason bursnnettil. Porher chnfesion regueding (Be mope of this corificats and il spplbcabliey o stamdand's
eganmenin mag be oesined by consditing e o

I/

Cerfieats ¥ | BOAIDO3 =
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mvmltﬂnh-.—u Pipieicn Via hlcerraer, 15 . HH36 Milsoo « TTALY



TEST REPORT

Your Rt WO 11077 Dot 21 June 205
Owfet SEE0EIZULNE Page 1ol 3
LF 1 4 BEASTN?

RUTE: Thes s s mutgest 10 PSS Coporetans 7T oms and Conditiors, Govarning Tachrii) Sardices”.
mﬂi'ﬁmmnmdlﬁmmmﬂmnﬂnm

B.IECT:

el

impact Sirangth of PP-R | Polypropylene ) Fipas

Fa

Salsoo Services Pla Lid

16, Tebain Gardens Cresceni
Singapare 5OBI2S

Alin : Ma Varonica Mg

DESCRIFTION OF SAMPLE:

§ lengths of PP-R [ Polvpropyiene ) Pipes wens recalved on SE2006.

(orporation

T ——— —r—err——
Sizo I Marking on pipa
— e —— ———
20mm & SISTEMA TORO 2.5 ATP Mada in aly PPR bype 3 SDRE PN2D @20X3.4
20" -2, 0MPu/S5* -0.50MP: TN 8077-78 German Stendard 2006 21/04.8
B3enm & BETEMA TORO 2.5 ATP Made in llaly PPR type 3 SCRE PN2D ©63X10.5
207 -2, DM Pa/BE” -0.50MPa DIN BOT7-TE Gorman Siandard 2006 240501
Eﬂﬂﬂﬂ OF TEST;

DINBOTE - Aprl 1098 - Tyoes 1, 2and 3 polypropyiene (PR ppes — Geneal qualify requiramenis and

tndting - Ciause 4.5 Impact Strength

R M . Pl fee | 4 B e P P e = .——— =




ESULTS:

Capadity of pendulum i 18 Joules

No of specimens tested ] 10 per pipe slzp
Tast Results DiN 8078 - April 1996 Clause 4.5
Requlrements '
impact Birength of 20mm & pipa FPassad, No bieek Faiiures shall not exceed 10% of the
gpecimens tasied
Impact Strength of B83mm & plpe Passed, No break Fallures shall not exceed 10% of tha
specimens lesled

Cx 4l
Laa Ngkp Boon Sun

Assoclzsle Engineer Product Manager
Bufiding & Industrial Produsts
Tealing Group

RASOFEAZ2 MR . . & ==



Das kunststoll-/entrum

Test report no.: 10574713

Customear: ATP s.rl,
Avanzate Technologle Plastiche
Via dell' Industria, 3
TOD51 BARLETTA (BA)
ITALY

Order: Long-term intemnal hydrostatic pressure lest
-on PP-R-multilayer pipes DN 83, PN 18, according fo
EN IS0 15874-2:2013-06, paragraph B-table 11

Material: Internal layar;  PPR- Basell HOSTALEN PPH5416
External layer. PPR- Basell HOSTALEN PPHS410
Middle layer:  Sumika Palymer Compounds-thermohil APGA0P

Brand name: "TORO 25 FIBER"
Letter of: 2013-04-15 Ref: Michele Castallitt
Receipt of samples: see ilem 2 Sampling: m*
Test period: fream 2013-06-13 1o 2013-05-19
This test report comprises 4 pages.
Wilirzburg, 2014-05-22
Lriwe
LV~ : i A B (’ |
::,-r‘? #,.-j ‘_,‘r’ i‘,',rm-- il iy “"E:. “-,_ Hiran 1™ :Ej_ﬂ_
gL = ui? .
Dr. Anton Zahn : " Dipl.-Ing. MAS Samir Laulner
N _,-'f_é;
o
e T T A B el P iy wed s llrw it ekl it O Gl | e gy 0 W T basitd Pir D e
[T == wch ol | gt ity ik e A et B e e g e e Rl e Do w2 ke e ey al d eebeh
e e A e il PARKS. |
Tuniee Baropw By OF wlh] .ra Wil Ll:l'f:i;‘li:-ll-:" l:'.l'llll'l!- R
T W s e 5.3 i

=t T Bl T ey WP s



SKL

Page Aof4
Tesl repon na 10874713

Order

By its lefter of 15 April 2013 company ATP s.rl, Avanzate Technologie Plastiche,
Via dell' Industria, 3. 70051 Barletta (BA), ITALIA, instructed SKZ - TeConA GmbH 1o
perform an long-term intérnal hydrostatic prassure test on PP-R-multilayer pipas DN 63,
PN 16, according to EN IS0 15874-2:2013-06, paragraph 8-table 11.

Test matarial

On 7 May 2013 SKZ - TeConA GmbH received foliowing samples for testing:

Sampie no. | Dasignaton PN SOR Nominal size Quantiy
1 Pipa 18 I T DN B3 Fx1m

Pipes ware coloured green with 4 grean siripes.
Test procedure

Ususlly we carry out tests according to standards for which we have an accreditation.
The list of all standards for which we are accredgiled is shown on the homepage at
www.skz.de,

if not otherwise noted, all tests were performed at standard almosphere 23/50, class 2,
accarding to DIN EN 1S0 291:2008-08 "Ciimates and their tachnical application; standard
climales” and after a siorage of at laast B8 hours in this climate.

Tests were performed according to EN 150 15874-2:2013-08 "Plastics piping systems for
hot and cold waler installations — Polypropylens (PP) — Part 2: Pipes (IS0 15874-2:
2013}, German and English version EN 120 156874-2:2013".

Individual tests are listed in following table:

Regrmmants acoondng 1o BN 150 15874-2: | Tosi redults In tosl | Test perdformed according b

2015-0, parsgraph rapart, paregragh; "

51 Appearincs N 4.1 Visually

|E2' Dimansions of pipes 42 DIN EN IS0 3126200505 |
Tharrma! stebsity by hydrostatc .

63 pro . 43 DiN EN B0 1187-1:2008-05

B84 Marking 44 Visuafly




4.1

4.2

4.3

4.4

Test results

Appearance

Page

Teat rapor ng.

SKi

4ol d
105747113

Tha internal and exlernal surfaces of the pipes wera smooth, ciean and free from scoring,
cavities and other surface defecis to an extent that would prevent conformity to this
standard. The malerial does not contain vislble impuritias. Tha ands of the pipes wera

propery cul and square fo pipe axis.

Dimensions
Samiple Measuremants in “h-slEtus Actual valua [mm) Sel valua® [mim)
i minimum | maimeem | minimum | maximum
1 Average ouisids diamater e x| 3.1 B3.0 B3.6
Minimum wall thickness at any point Dorae B2 - 84 e

The minimum wall thickness for pipe series e.g. "S5 3.2" must be 8.6 mm.

Thermai stabliity by hydrostatic pressure testing

Sarmpla Tesl Humber of Te=st Clrevim- Test duraban
nex. temperature | besl pisces pressung feranbial ]
(Moap] sireEs
'l [niece] foard | [Nm®] | Actusl vaive | Setveue

1 1o 1 57 | 1.5 > 8750 = ared

Type of lest: “water-in-air”
= [End cap: "Type A"
Marking
. Sampe | Marking
| . [CL = company's loga]

1 = = = Sigtama OL TORO 25 FIBER — ATP Mada In ialy — PPR-PER-GF-FFR - SCR T 4 PNIGO

E3XEA DN BYTT-TH gerrman stendasd — 150 15874 — 2013 02/05-0 - - -

Pipe dimension class and application class combined with operating pressure are

missing.
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Irfcreadionally accredited
Testag bestitate according 1o
150/AEC 17025 and DY EN 45304

Test certificate no.: 43260/01

Customer: A.T.P. SRL
Avanzate Technologie Plastiche
Via dell’ Industria, 3
70051 Barletta (BA)
ITALY

Order: Long-term internal pressure test on pipes
made of PP-R at 110°C, 1.9 Nﬂnm*, for 8,760 hours,
according to DIN BOT78

Letter of: 2001-03-19 Ref: —
Receipt of sampling: 2001-03-21 Sampling: —
Testing period: 2001-03-04 to 2002-04-04
Result: See summary in item 5 on page 3

This test certificate comprises 3 pages.

Wiirzburg, 2002-06-24
Mefwe

oy onde W

Dr. rer. nat. Jurgen Wist
Dipl -Phys.

y Oy

Dipl.-Phys. Ginther Poschet

The rependuction, duplicafion oc rarslation of (e repom ag 2 whole or i pacs Tor adverising penposes s pot parmined withoo? the weiten approse]
aof SEZ. The: st results anly appéy 1o the prodwets 1eited " : Duspinchar,

Al mrdtian gy
LLEE]

Eidéeutsches Kunststoff-Zentrum  Phana: + 43 (000 31-4104-0 Ligal aniity: Fardorgamsinachoh -
Framifurior StraBe 15-17 Fax: #4308 3141 04-1 Jiir dacs Sibdraaische Kuvstsiof-Dentren a ¥ oo B - P s e e
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SETSCO SERVICES PTE LTD

m 16 Teban Gandens Crascant
60a925
Tal - (05 0588 TITT
Faur (B5) BEES T8
Wenbaile sww. sotsoo com
Fag. Ma. 19E00eEal

Tmtﬁ %&? ?ﬁEW Date: 137072006

{Tria Rapert is bsund subjact 1o the Wems & condifoes ed oul baiw) Page 1 of 4
Subject 1 Testing of “PPR" Pipe for use in contact with water intended for

human consumption submitted by RFT Marketing Pre Ltd on
17/05/06.

Tested For

RFT Marketing Pte Ltd
Mo, 61, Kaki Bukit Avenue |
#01-22

Shun Li Industrial Park
Singapore 417943

Atin: Mr Darrick

Test Method g 88 375 : 2001 - Suitability of non-metallic products for use in
contact with water intended for human comsumption with
regard to their effect on the quality of the water.

1) Part ] . Specification

2) Part 2:1 : Samples for testing

3) Part 2:2:2 : Odour and flavour of water

4) Part 2:3 :  Appearance of waler

5) Part 2:4 + Growth of aquatic micro-organisms

6) Part 2:5 : The extraction of substances that may be
of concem to public health

T) Part 2:6 : The extraction of metals

8) Part3 . High temperature tests

Sample Degcription ‘SISTEMA TOROD 25" - PPR Pipe DN 50 x 8.3, was submitted by
RFT Marketing Pte Lid.

Termn & Comdtiang

[£] e Megavt s prepasees Bot Bom role o il . Gt il 3 pesarecd S s the oo sl Ehe kst oty b T il il o ceiian el whch Fun Sarvices e prviperaeed iy SETSCD
Tha Rigstt . v sbiwdind b o mvpeoqm il ol iemilbar g iyl gkt B b o et ma. Tha Aisced doaa pod comstiule o ardiormered B SEVSCE & g P

(] SETSG0 Mo io st remcratte cligea o e pesiormance o B Sarwiied al 1o wases e ghven b e mary be ympied inmcthy or indrectly ey 1o e Sarvices, e Rpet e fe beflie
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1) ¢dour and Flavour of Water
“emperature of Extractisn: 40°C.
Two samples were ested.

No discernible odour was detecied in the first chlorine-free and chlorinated extracts.
No flavour was detected in the first dilution of both the first chlorine-free and chlorinsted

gitracts, The first extrad shall be defined as the final extract.

The results obtained show that the product complies with the requirements af 5§ 375:2001
part 1, Clause 4 for the odour and flavour of water rest,

2) Appearance of Water

Temperature of Extraction: 40°C
One sample was tested.

EREEER R ]
PO headEe Y )

Colour (Hazen Units)
Turbidity (FNU)

The results obtained show that the product complies with the requirements of 883752001
Part 1. Clause 5 for the appearance of water test.
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3)  Growih of Aguatic Micro-organisms

Test Temperatures 30°C
One sample was tested.

P'mEin W:x l_'?nalmnu E:fu-uma} 56 T 75125
Borosilicate Glass (Negative Reference) 0.2 0006
Test Sample 0.3 =1.69
MDOC diszolved concentration
N e ; ]
ITETE L R E
. ' : 'E e "'.';.?.'."'l‘ e ok ﬁ: - w HE » :I: £ 3" : 5
Control 7.2 B5+25

The results obtained show that the product complies with the requirements of $5375:2001
Part I, Clause 6 for the growth of aquatic micro-arganisms (et

Temperature of Extraction: 40°C
One sample was tested.

Presence of confluent cell layer was observed in the test extract in contact with Vero cells.
This observation indicates a non-cytotoxic response of the test extract to the cells.

The results obtained show that the product complies with the requiremenis of $85375:2001
Part I, Clause 7 for the cytotoxicity tes.
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5) Theextraction of metaly

Temperature of Extraction: 40°C
Two samples were tested,

Analysis was performed on the first extract by using Inductive Coupled Plasma (ICP) and
Atomic Absorption (AA).

¥ LW & T ]
o eI BT

Determination doades

L B

Aluminium as Al
Antimony as 5b
Arsenic a8 As
Barium as Ba
Cadmiom as €d
Chromium az Cr
Iron as Fe

Lead az Pb
Manganese as Mn
Mercury as Hg
MNickel as Mi
Selenium as Se
Silver as Ag <] <l 10

The results obrained show that the product complies with the requirements of $8375:2001
Part I, Clause 8 (Table 1) for the extraction of metals test,

Conclusion :  The product is deemed suitable for use in contact with water inlended for
human consumption in accordance with S5375:2001,

ELIZABETH LEE
DIVISIONAL DIRECTOR
BIOLOGICAL & CHEMICAL TECHNOLOGY DIVISION
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Thiiringen Italia

CERTIFICATO DI TEST N° 0173\FMP\FDC\15_3
Test Certificate n° 0173\FMP\FDC\15_3

Produttore: AT.P. S.rl Avanzate Tecnologie Plastiche
Manufacturer
Indirizzo del sito: Viale dellindustrda, 3 — 76121 Barletta (BT) - italy

Production site addrass:
Prodotti sottoposti a test: Tubo Multistrate in PP-RCT/PP-RCT + Fibra di Vetro/PP-
Tasted products: RCT a marchio TORO 25 FIBER EvO

Multilzyer Pipes in PP-RCT/PP-RCT + Glass FibarPR-RCT brand
TORQ 25 Fiber EvO

Da diametra 20 mm a diametre 250 mm

Frorm diamaefter 20 mm lo dlameler 250 mm

PN10 = PN16& = PNZD
SDRT74-9-11-17
Normativa di Riferimento:

ISO 8795:2001
Ref, Standards:
Luogo del Test: CSiSpA Accreditato da

Sade legale: Coscing Traveriagna, 21 .

Test faciity: 20030 Sanaga (M) ACCREDIA Lab, N°008
Data del Test: 18/03/15
Tast's dats.
Auditor: Ing. Marco Fadovano

Riferimento Test Report: 017IFMP\FDC\15_3 (Allegatc)
Test Report raf.: At

Sintesi dei risultati / Summary of results:

| prodotti testati sono statl individuatl conformi ai requisiti della IS0 8785:2001 per condizionid]
contatto con liquldi alimentari a temperature S 80°C.

S60°C temperaturs g 2 2

By
e _ \
Collecchio, 31/03/15 5

TUV Thiringen Italia S.
Massimo Sansoneg (Direzione Ispezh

Par infatmazisnl pustuah relalive sia prasente certiffcazions fveigerst

TOV Thirngen liafe 5 rl = Coso Eguagisars, 4 ~ 43044 Coflecchis (PR
Tel #18 05231 BOSTHS * Fax <39 0531 Bo0144 * Ervail hThﬁN-\Fﬂ * intarnat Felmp Y sairer, - Eruringen
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Thiringen ltalia

CERTIFICATO DI TEST N° 010203/2014
Test Certificate n® 010203/2014

Produttore:
Manufaciuter

Indirizzo del sito:
Preduction sile address:

Prodotti sottoposti a test:
Tasted producia

Normativa di Riferimanto:
Rel Standards:

Luogo del Test:
Tas! facHty.

Data del Test:
Test's dale
Auditor:

Riferimento Tesl Report:
Test Raport raf..

A.T.P.Srl Avanzale Tecnologie Plastiche

Viale dellindustria, 3 - 76121 Barlefta (BT) - ltaly

Sistemi di Tubi e Raccord in PP-R a marchic TORO 25
PP.A Pipes & Fittings System brand TORO 25

Da diametro 20 mm a diametro 250 mm

From diameter 20 mm lo dismater 250 mm

PN10 - PN16 - PN20 - PN25

DIN BOT7 2008-05;

DIN BO78:2008-05.

DIM 16862 Part 2-3-4

Laboratorio A.T.P. - Viala dell'indusina, 3 -
76121 Barletta (BT}

24-30/05/2014

ing. Marce Padovano

01020372014

Sintesi dei risultati / Summary of results:

| predotti testatl seno statl individuat! conformi al requisiti delle suddetts normae.
The tested products have bean found canfarming o tha above ma;? standard

Collecchio, 18/06/2014

'H_'____-' +
TV Thiringen htalia S.r.1.

Massimo Sansong
(Dirazigna lspezion)

Pt inlomaziors purieall redadve alle pressibe terifcations moigers &

TUA Thilarge (twia 5.r 8 — C 8o Eguaglanta: 4 — 4388 Coallaceras (PR)
Tk =33 050 BT 1S * Fon: + 35 0521 800144 * Bl Irn'nﬂr_dpri It ™ imimmes: hetped! wewsy i thainge i
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Thiringen Italia

CERTIFICATO DI TEST N° 0173\FMP\FDC\15
Test Certificate n® 0173\FMP\FDC\15

Produttore: ATP.Srl Avanzate Tecnologie Plastiche
Manufacturer,
indirizzo dal sito: Viale deil'industria, 3 — 76121 Barletta (BT) - laly

Production sita address:
Prodotti sottoposti a test: Tubi in PP-R a marchio TORO 25 EvO

Testad products: PP-R Pigag brand TORO 25 EvD
Da diametro 20 mm a diametiro 250 mm

From giameber 20 mm (o giameder 250 ma

PN10 - PN18 — PN20 - PN 25
EDRG6-T4-11-17
Normativa di Riferimento:

ISO 8795:2001
Ref. Standards:
Luogo del Test: Gl S A Accredilato da

Sade o Traversagna, 2 "

Test faciily: S a ™21 ACCREDIA Lab. N*008
Data del Test: 18/0315
Tesl's date
Auditor: Ing. Marco Padovano
Riferimento Test Report: 0173\ FMP\FDC\15 (Allegato)
Test Repori ref.: e

Sintesi dei risultati | Summary of results:
| predotti testati sono stati individuati conformi al requisiti della 150 B795:2001. Sk Fax 0gs,
N
Tested products are compliant o IS0 BTE5-2001.

Collecchio, 31/03/15 ’7{

TUV Thitringen Italia S R
Massimo Sansone (Direzione [spezioni)
Pt informtions puntuali relative aila presente carideazionn fvaigen 8

TUW Thirngan Halka S ¢ ~ C 85 Eguagliansa 4 = 43004 Oabecchia (PR)
Tt +35 05231 805718 * Fea =39 0521 BOOt44 © E-munl rﬁulmr.ant * Indgrat. B we Tue-tharingan &
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Thiringen Italia

CERTIFICATO DI TEST N° 0173\FMP\FDC\15_2
Test Certificate n°® 0173\FMP\FDC\15_2

Produttore: ATP.Sr.l Avanzate Tecnologie Plastiche
Manufacturer,

Indirizzo del sito: Viale dell'industria, 3 = 76121 Barlstta {ET} - ltaly
Prodecton site addrass:

Prodotti sottoposti a test: Tubi in PP-RCT a marchio TORO 25 EvO
Tasted products! PR-RCT Pipes brand TORO 25 EvD
Da diamatro 20 mm a diametro 250 mm

From diamedar 20 mm lo diamsier 250 mm

PN10 = PN18 - PN20-PN 25
SDR6-74-11-17
Normativa di Riferimento:

IS0 8785:2001
Ref. Btandards:
Luogo del Test: ol SpA Accreditato da

Seds legais: Coscing Traveraagns, 21 ®

Tast facility: 30030 Senaoo (M1 ACCREDIA Lab. N*008
Data del Tast: 18/03/15
Tesl's date
Auditor: Ing. Marco Padovano
Riferimento Test Report: M TIFMP\FDCY15_2 (Allegato)
Tast Report ref.; A

Sintesi del risultati /| Summary of results:
| prodotti testati sono stat individuati conformi al requisiti della 150 BT85:2001.

."-_'.In rax ['E'?I . 53
Tested products are compliant to IS0 87952001, & %?;
g.-l‘ L}
- E :
Collecchio, 31/03/15 s
TUV Thiiringen Italia S.r.1.
Massimo Sansone {Direzione Imﬁ?"m* r

Par infgrmarieni puntuall ressiive slla presante camifcazions Fedigarsl B

TOV Thiringan Baka S.rl - Cao Egusgiarss. 4 - 43044 Colieczhin (PR
Tel +30 0521 BOSTES " Fax: «30 0531 800144 * E-malk mm.n-.m-l " Indnmat. MpCAr wn uv-tharimpan &
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Thiiringen Italia

CERTIFICATO DI TEST N° 0174\FMP\FDC\15
Test Certificate n° 0174\FMP\FDC\15

Produttore: A TP Srl Avanzate Tecnologie Plastiche
Manufaciurer
Indirizzo del sito: Viale delllndustria, 3 - 76121 Barletta (BT) - Haly

Production site address:
Prodotti sottoposti a test: Tubi in PP-R a marchio TORO 25 EvO
Testad products: PP-R Pipes brand TORO 25 EvO
Da diametro 20 mm a diametro 250 mm
From diameter 20 mm lo diameatar 250 mm

PMN10 - PN16 = PN20 - PN 25
SDRE-74-11-17

Noermativa di Riferimento: DR 777 dated FTOLTEA2 DL 108 dated 2308/7592, n.ugfﬂm 114-'?::: -
Ecvopean Diwciver 837TLVEEC GUCEE L 207 deled 2V10EL BRGTLEE
Ref Standards: L372 galed T2 1580 SARTES GUF (S0 datsd 1404000 STMAEC GUEE L 222

dated 15997 Reguistions TEISZ00LEC GUCE L 338 caled 13111404 and 18932005 EC
GUCE L 302 daled 19/71/2008 Reguiations 10201 /EU GUUE L 12 del 15012011, and

suswquenf updatings.
LINT EN 11861 -15:2003

Luogo del Test: CSl SpA - Accreditato da

Sede legala; Cascina Traversagne, 21 "
Test facility: 20030 Senago (MI) ACCREDIA Lab. N"006
Data del Test: 12/0315
Test's date:
Auditor: Ing. Marco Padovano

Riferimento Test Report: M THFMPFDC\15 (Allegato)
Test Report ref - Anney

Sintesi dei risultati / Summary of reaults:
| prodotti testati sono stati individuati conformi ai requisitl delle suddette norme.
Tested products are compdiant to the above mantionad standand ‘ﬁ-"’"‘

R ™

Collecchio, 31/03/15 PN TEST

TUV Thilringen Italia s%_? ‘}j

Massimo Sansone (Direziane [spe
Par ilgemnaticn purdudll izlative ummmww -5

TUV Thiringer Rads 5r.l = C 30 Eguagianza, 4 = 43044 Coleschio (FR)
Tal: «38 0531 BOTIS * Foc +38 0521 800144 * E-mat mruam\«.mi * [kt it s buv-Thuringan &
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Thiiringen Italia

CERTIFICATO DI TEST N° 0174\ FMP\FDC\15_2
Test Certificate n® 0174\FMP\FDC\15_2

Produttore: AT.P. Sl Avanzate Tecnologie Plastiche
Manufacturer,

Indirizzo dal sito: Viale dell'Industria, 3 = 76121 Barletta (BT} - Italy
Praducton site address:

Prodotti sottoposti a test: Tubl in PP-RCT a marchio TORO 25 EvO
Tested products: PP-RCT Pipas brand TORO 25 EvD

Da diametro 20 mm a diametro 250 mm
From dismelar 20 mm fo diameber 230 mm

PN10 - PN16 - PN20 - PN 25
SDRG6-T4-11-17

Mormativa di Riferimento: BB TP dated 230082 DL 108 dated 25011552 D.M 34 daled 29373
Etropean Dimcliver 82771 MEEC SUCEE L 207 deled 23108 @55TLEEL GUCEE

Rel. Standards: LI7Z caled 31/12/1988 SASEES. GU LSO cated 140471001 FTHREC GUCE L 222
daded 12T, Regulaliions 1803 2004EC GUCE L 338 daled 131104 and 1835F00SEC
GLUOE [ 302 deted 1871 1/2008 Ragulstions TR0 TLEL GULE L 12 el 15012017, and
Sobseguent utcBfings.
LINT EN 118617 152003

Luogo del Test: CS1 5.pA Accreditato da

Sade legale; Cascina Traversagna, 21 G

Test facility: 20030 Senago (M) ACCREDIA Lab. N"008

Data del Test: 12/03M15

Tests daba;

Auditor: Ing. Marco Padovano

Rifsrimento Test Report:  0174\FMPIFDC\15_2 (Allegato)
Test Report rel.: s

Sintesi dei rsultati / Summary of results:
| prodotti testati sono stati individuati conformi al requisiti delle suddestte norme. -
Tested products are compliant to the above mentionad standard.

g 11!\!
..‘i
Collecchio, 31/03/15 F"'

|
TUV Thilringen Italia 5. ﬂ\m, — ﬁ&;

Massimo Sansona (Dirazions Ispez

Par idomarics: puntush reative afla cresents catdicazions riveigers o

T Thvingen itgie 800, - C 5o Egueglianza. £ - 430448 Cofecchio (PH)
Tel +35 0521 BIAT1S *Fax +38 0529 800744 * E-nad |..b¢mn.n&* IrLTLEL: LR W ARG e AL
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Thiringen ltalia

CERTIFICATO DI TEST N° 0174\FMP\FDC\15_3
Test Certificate n° 0174\FMP\FDC\15_3

Produttors: AT.P. Srl Avanzate Tecnologie Plastiche
Manufacturer.
indirizzo del sito: Viale dell'industria, 3 — 76121 Barletta (BT) - ltaly

Production site agdrass:

Prodotti sottoposti a test: Tubo Multistrato in PP-RCT/PP-RCT + Fibra di Velro/PP-
Tested products: RCT a marchio TORO 25 FIBER EvO

Multilaysr Pipes in PP-RCT/PP-RCT + Glass FibenPP-RCT brand
TORO 25 Fiber EvD

Da diametro 20 mm a diametro 250 mm

From dramadar 20 mm o dlamaiar 250 mm

PN10 - PN16 - PN20
SDR74-9-11-17

MNormativa di Riferimento: DPR 777 daled 23081022, DL 108 dated 2501/7892, .M. 34 daled 217473
) Eurocean Déivecifves: 82711EEC GUCEE L 297 daied 73710E: BSMTREEC GUGEE
Rel. Standards: L3732 cad JIHIGES DVREEC GU LO0 daled 14001001 BTMAEC SUCE L 232
dated 12857, Regulstions TE3S200LEC GUCE L 338 deled 131 1404 and 18952005EC
GLCE L 302 dated TH7T L2008 Repuiaiions 10237 VEL GULE L 12 del TSOT20T1, and

subissquant upealings

UNI EN 11851 -15:2003
Lucgo del Test: GSi S.pA Accreditato da

Sode : Cascing T .21 :

Test faciity: 20050 Sanagaman. e 21 ACCREDIA Lab. N*008
Data del Test: 120315
Tesl's date:
Auditor: Ing. Marco Padovano
Riferimento Test Report: 0174\FMP\FDC\15_3 (Allegato)
Test Report ref - Anney

Sintesi dei risultati / Summary of results:

| prodotti testat] sono stati individuat! conformi al requisiti delle suddetie norme. i TaL 55?1%
Tasted products are compliant io the above menticned slandard. ;

R

Collecchio, 31/03/15

TOV Thiirfingen lalia S.r.1:
Massimo Sansone [Direzione lspezion)
Fer imlomazicsd punduall relative e presenbe cerificazions rivolgesi &

TUN Thiwingsn ks 5 rl — Cas Egueglinnes, & — 23044 Collecchio [PR)
Tt «30 0521 B08T 14 * Faw. +33 D821 800144 * E-mail mla-gm-—.-u*lnum B e luv-Thufingan &
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AUTHORITY Pha adges
- NT Halal Certificate

IHIUIG MO THE COMPANTF

A.T.P. S8.R.L.
PRODUCTION SITE: Viale dell"Industrie, 3 - 76121 Barleta (BT) - ITALY

R PR CRELSRp gl gy Al kSl Sy iy o [ ) Dl gl gt
A s | Ry 48 o) g e | gt a0 ke Al g Cupaleaall (i el iy on G B AL B g e
o R il gl T Ll g Tt 0 gl ki Sk gy iy Ul gl Pl
HiA-HO5-01, $G50 955/1999, M35 1500:200% AND CAC/GL 24-1987
st g Ak e S5 1 e g lial] Aade B i pdgetd el dhade b p i Pt bl e Alslad Sigiiad
Fad syt o Toala® Chyiid

HALAL INTEANATIONAL AUTHORITY [HIA) CERTIFIES THAT THE PRODUCTS ATTACHED TO
THIS CEATIFICATE ARE HALAL (LAWFUL) FOR TRADE AND CONSUMPTION BY MUSLIMS,
AS THEY ARE PROCUCED ACCORDING TD SHARIA'AH AND FOLLOWING COMPLETELY
TAACEASLE PRODUCTION SUPPLY CHAIN. THE VERIFICATION AND CERTIFICATION HAVE
BEEN EVALUATED ACCORDING ALSD TO:

HIA-HO5-01, $650 §93,/1999, M5 1500:2005 AND CAC/GL 24-1557 HALAL GUIDELINES &

STANDARDS.

YALID FOR PRODUCTS ONLY (F ATTACHED TO THELIET OF CERTIFIED PAQQUETS,
RERTIFICATE M, HIA-HOS-01/TTAL T8/ 140414/ CPOT ittt g
STARY DATE; 14/04/2014 LT L
END DATE: 13f04/2015 L8 gt Y1 g S
TRACEARILITY LINK: WU HALALITALY, 08 R RESTIRE I

THE Haixl cORTIFED PRODUCEE ARE LABCLED wWiTh HIA"S LABEDL OR LOEd

The President 2
(Prgf D¢ Eng Sharf Lorennoni)

MILAMCY: Via Bioetti dé Buttinani, 1 - 20156 (M1} - taly - Tel: (+39) 0239445134 - Fax: (+39) 0295441130
BARI: Via Antanio de Fetrars, 65 - 70124 (BA) - fealy - Tel: (+39] 0805216724 - Fau: [+39) 0802121712
E-mall: mfo@halalintong - Web: wwachalalint.org - www. halalitaly.ong

- B



FOSDAZIONE LABUHATORICTROYE MATERIE PLASTICHE
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DETERMINATION OF THE CHARACTERISTICS

I “Global migration in water™ i
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FONDAZIONE LABORATORIO PROVE MATERIE PLASTICHE
Dip. Chimica, Materiali ¢ Ingegneria Chimica "Giulio Natia"
POLITECNICO DI MILANO - P.zza L. da Vinci, 32 - 20133

P. LY. A 10976540152
Tel. 0039-02-706.30.879 - Fax. 0039-02-2399 3266

E-mail: Qpmpéimail polimiit  Web: www.polimi.itciic/fondazione

REPORT N® 152A/11

Milan, 7" October 2011

Crstomer: ATPs.r.l
Via dell’Industnia, 3 — 70051 Barletta (BA)

Protocel n®: 14211 | Recelpt of the samples:  07/22/2011 | Beginning of tests: 09052011

Samples: N 4 samples of pipe named:
(Samplesdelivered by the customer) | 0

- "PNI6 DN32";

= “PN2G DN25";

= “PN23S DN2S",

DETERMINATION OF THE CHARACTERISTICS

I “Impaci resistance by means of a tup (falling weighn)

| Standavd reference ASTM D 2444: 2010
Specimen preparation Nong: prepared by the Customer
Canclitioning 48 hours at test lemperature
Test temperature 23" &= 29C
Tup Hose Trigr A
Tup mass 13.6kg
. Specimen holder V-block
Defimition of failure “Failure in the test specimens shall be shattering or any crack or split
created by the impact and that can be seen by naked eye. A crease visible
on the surface shall not be construed as failure,”
Test resulis:
“PN25 DN25™
Impact energy Drop hei
e N® of test specimens % failure observed

[4] [m]

200 1,50 20 0¥

213 160 55 3%

2313 1.75 &0 3%

2408 1.B0 L] 10:0%%

Average impact resistance’’; 220 J

" fpact energy for which a probabilin af 3% of failure is extimated on a normal probabilite gragph,

Thet results of (he 12315 refer only 10 the received sample.
The partial reprocluction of this repoet is mot allowed withoan the autherization of the Laboratory. Page | of 4




REPORT N® 1524711

Milan, 7" October 2011

— “PN10 DN
1 I I -
mpm[:-]m:rm‘ Druu; |rE::]l!,hl N° of test specimens % failure observed
167 123 L e
187 1,40 60 < i
500 1,50 4 [ Dee

Average impact resistance "’ 190.J

W limpact emergy for which a probabilite af 50% of failure is estimated on @ normal probability graph

[ “PNI6 DN3Z"
Impact energy i
pnc[l” Dm';r:'!hl N of test specimens % Tatlure observed
200 1,50 4 0%
207 1,55 50 18%
213 |60 o 50%
220 |65 50 56%
240 I.80 6 1 0dra

Average impact resistance’"’; 215 J

" fmpact energy for which a probability of 30% of failure ts extimaved on a normal probability graph.

! “PNIG DN4™
Impact energy Drrop height N* of test specimens %% failure observed
1] [m]
167 1,25 o s
187 1.40 i S
200 1,50 b i
Average impact resistance'''; 195 J

" Impact emergy for which a probability of 30% of failire is estimated on @ noraal probabiliny graph

Page 2 of 4




REPORT N° 152A/11 Milan, ™" October 2011

‘-—LET#:‘-'_" Tl

e T R—— e

+ -_--'_._l--“‘ ‘F-l-

Exomple of rh ﬂ'nmag; rp!m:.l'.: n’!_‘.l'i:lrm.ﬂ]'m.rr} u:mh': m.rmph PN25 DN2§ qr.'?#fhf .[m,:u-r with an energy of 2134
fupper samplel and of 2337 flower sample)

Example of rhtd:mngr "pf.n.ﬂuf:' n'ql'mm.rmr-m:l' l'lil'-a'nl'r urr:mw‘r PN2O D’n’H uffer the Jmpnn' wf.n'run m:r,g_r af 167
{gper samplel and of 1871 (Towsr sample)
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REPORT N° 152A/11 Milan, 7" October 2011

Example of the r.I'n:.lma;g_r rpfmnr d.-,;"nm-rm.l'rm: H.ﬂHr an ﬂrmp."e PN 16 DNE2 t.l.l‘h'r the Impa'n:r with 4 -IHT ﬂi.h'."-l':l{l of 207
figpper sample) and of 2200 flower sample)

Exampile q.I’ m.— ckm.ge f,:ll'i.u‘!.l'l. deformarion) I-urHe arr sawiple PN 1D DNID arrer the impurct wnﬁm energy of 1674
fupper iample) and af 1870 fTower sampie)

=

fuhnlni__HlJll-wgcr Scientific Director
_ﬁiﬂbf{ﬂ} Depinto %’Mu Frassime
! | 4 ul
b (8 J(?f
[ .|:,"d_|.___ [ S
\ J — .
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FONDAZIONE LABORATORIO PROVE MATERIE PLASTICHE
Dip, Chimica, Materiali ¢ Ingegneria Chimica "Giulio Natta®
POLITECNICO DI MILANO - Pazal. da Vincs, 32 - 20133

P. LY. A 10976540152
Tel. 0039-02-706.30.879 - Fax. 0039-02-2399 3256

E-mail: Opmpéimail pelimiil  Web: www.polimi.iveiic/fondazione

REPORT N° 152B/11

Milan, 7" October 2011

Customer: ATP s.r.l.
Via dell' Industria, 3 - 70031 Barletta (BA)

Protocel n®: 142111

Receipr of the samples: 077222011 | Beginning of tests: (/0572011

Seriples:

{Sampies elivered by the customer)

N® 1 sample of pipe named;
= “PN20 DN2G",

DETERMINATION OF THE CHARACTERISTICS

I “Rate of burning of plastics in a horizontal position™

-l"r_r"a.ﬁ.ruril‘r Hﬂm'-rm of Roberta Frassine
4 .
|I F| |. 5

Stemadard reference ASTM D 635: 2010

Eprclnren prdpsercitfon | By milling

Conditioning 48 hours &l test lemperature

Nowningl specimen dimensions 125 mm x |3 mm ¥ pipe tickness

 Chea Methane
Flame angle 43*
Specimen support fixture V-bleck in aluminium
Thickness Linear buming rate
Specimen : Motes
P {mm) [mm/min] |
i 32 16,7 The flame front passed the 100 mm reference mark
2 i3 ILs The Name front passed the 100 mm reference mark
3 31 14,1 The fame front passed the 100 mm reforonse merk
i EA| It ‘The fiame front passed the 100 mm reference mark
5 i3 130 The flame front passed the 100 mm reference mark
fi 34 09 The flame front passed the 100 mem reference mark
7 34 14,2 The Mame lront passed the 100 mm reference mark
E 32 16,7 The flame front passed the 100 mm reference mark
9 is 10,6 The flame lroat passed the [0 mm reference mark
[+ iz 10,5 The flame front passed the 100 mm reference mark
Average vitlue 124
Standard dev, 2.1 |
Techmicsl Manager Sclentific Nrector

The residis of the tests refer anly to the received sample.
The patial repeoduciion ol this sepont s nol allowad withoa the aulborizalion of the Labomatory. Page | of |




@?%Eif O DI MILANO
ARTIMENTO D CHIMICA, MATERIALL ED INGEGNERIA CHIMICA "GiuoNATIAY
é”%&:f@'?{}*%& rovie Polimed Polifecrico

REPORT LP3.011.13
DATE: 17.05.2013

ProTtocoOL: 032/13

ReauesTt: CQuotation confirmation of 24.04.2013

CUSTOMER: AT.P. AVANZATE TECNOLOGIE PLASTICHE Srll
Viale dellindustria, 3 76121 Barlelta

SAMPLES RECEIVED (Samples delivered by the customer)
1. PPR giass fiber reinforced pipes named “TORO 25-FIBER PN 16 @ 63 mm thickness 8,6 mm”

TESTS
A. Global migration in water

B. Tensile properties

Scientific Director: prof,k




1. SAMPLE RECEIVED

Description and identitication PPR g.lass fiber reinforced pipes named “TORO 25-FIBER PN 16 & 63
mm thickness 8,6 mm”

Colour Green P

Dimensions N. 4 pipes — length: 1 m - diameter 63 mm

Analyzed part .

1A GLOBAL MIGRATION IN WATER

Test method Decree n. 174 dated 6" April 2004 of Ministero della Salute

Test instrument S

Test conditions
Number of specimens 3
Specimen preparation By machining.
Contact surface Internal surface
Time of contact 24 h
Test temperature 40+ 0,5 °C
Result
Specimen Migration [ppm] Mean value [ppm] Standard deviation
t 8 ;
1 9 8 1
Hi 7

[Highest limit of global migration allowed by Decree n° 174 dated 6" April 2004 of Ministero della Salute: 60 ppm]

43



1B  TENSILE PROPERTIES

Test method UNI EN ISO 527-2: 1997
Test instrument Cell CT1-7 on Instron mod.4302
Specimen preparation By machining. The specimens were obtained in longitudinal direction of
pipe.
Type of test specimen Type 1B
Testing atmosphere 23+2°C
Conditioning 48 h in testing atmosphere
Test speed 50 mm/min
Reference length 10 mm
Class of the instrument 05
Risultato
Specimen Length Thickness Stress at yeld Strain at yeld Stress at break (*) Strain at breack
i [mm] [mm] [MPa] [%] [MPa] [%]
1 9,84 8,58 25,7 12,7 17,2 900
2 10,25 8,39 25,6 13,9 17,2 881
3 10,09 8,60 25,6 13,6 16,7 877
4 10,14 8,40 253 14,2 17,2 808
5 9,64 8,26 25,7 13,0 17,6 878
Mean 252 13,5 14,3 869
Standard
deviation 0,9 06 7,0 35
(*) for all the specimens maximum travel distance of the crosshead was reached without breaking.
36
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